&SI

Annual Conference & Exhibition 30 @
September 8-11, 2024 NN
Boise Centre A LA

FORGING A RESILIENT TOMORROW Boise, Idaho

(7728

v
%,

wwef

Member
Association

PNCWA2024 Technical Session Descriptions

Opening General Session: Leading with Resilience: Lessons from Major League Baseball to
Wastewater Management

09/09/2024, 08:30 AM - 10:00 AM
Speaker(s): Joe Bohringer

Join us for an inspiring and insightful opening general session led by Joe Bohringer, a distinguished
executive with over three decades of experience in Major League Baseball. From his humble
beginnings as a student intern while pursuing a business degree at the Massachusetts Institute of
Technology to becoming a key figure in historic team achievements, Joe's journey is a testament to
[...]
loads on receiving waterbodies from effluent, but it is not currently recognized as a beneficial use
for reuse water in Oregon. Since 2021, Clean Water Services, in agreement with DEQ, has been
applying Class A reuse as dry season irrigation to restore an impaired urban wetland (Thomas
Dairy) near the Tualatin River and closely studying the effects of the application on the soils,
groundwater, and vegetation in the wetland. These research studies include continuous sensing of
soils and groundwater, observing any effects of irrigation on the microbial community, monitoring
PFAS and tracers in soil and groundwater, testing for AMR genes and microbes, and many more. In
this talk, CWS will discuss the research studies occurring at Thomas Dairy, what has been learned
regarding the effects of irrigation on restored wetlands, and how this information is being used with
DEQ to establish native wetland irrigation as a beneficial use in Oregon.

Frankenstein Chaos Creations - Commissioning & Operational Lessons Learned from
Modifying “Standard” Vendor Equipment Package Systems

9/10/2024,11:15 AM - 11:45 AM



Speaker(s): Kiersten Lee, P.E., PMP

The purpose of this presentation is to share lessons learned from modifying a vendor equipment
package to meet specification... and the chaos that ensues.

It starts innocently enough, during the design an engineer, owner or operator suggests adding a
switch here, or an interlock there, not understanding these small “improvements” could result in
major modifications for the respective vendor equipment package. How does this happen?

Vendor equipment packages are comprised of valves, instrumentation, pumps etc., typically made
by other manufacturers. How the vendor package operates relies on the standard functionality of
the equipment. However, if the project specifications require functionality that is not included in
their “standard” design, for example position feedback on a modulating valve, then the vendor must
source a new actuator for the system. Why does this matter?

The new actuator might provide all the specified functionality, but the reliability, material
compatibility, troubleshooting ease or long-term operation may be significantly different. As the
system is commissioned and put into normal operation these system modifications can resultin
serious project delays or system failures. Prove it...

A case study this presentation will highlight are system modifications to a “standard” waste gas
flare vendor equipment package. For example, the specification required position feedback on a
modulating actuator, causing the vendor to source a different actuator than their “standard” to
meet specification. During commissioning the actuator had multiple issues causing schedule
delays and within 6-months of operation failed rendering the waste gas flare inoperable. Ultimately,
the Owner decided system reliability was more important and the actuators were replaced with the
manufacturer’s “standard”. How can we avoid this?

This presentation will provide a series of case studies, where MWH served as the general contractor
and the Commissioning Manager. Each case study will capture a vendor package “standard” that
was modified to meet specifications and resulted in significant commissioning and operational
challenges post installation. The purpose of this presentation is to share lessons learned, help all
project stakeholders better understand when a system modification brings value or may result in
chaos and the questions we should be asking during the submittal process.

Internally Stored Carbon for resilient Enhanced Biological Phosphorus Removal with efficient
Biological Nutrient Removal

9/10/2024,11:15 AM - 11:45 AM
Speaker(s): Edward Black

Enhanced biological phosphorus removal (EBPR) is an engineered process that can be employed to
sustainably recover phosphorus from dilute wastewater solutions. While EBPR is operated quite
successfully, process upsets occur. In considering potential sources of EBPR instability, the effects
of the requisite anaerobic zone are at the top of the list. Exposing mixed liquor to anaerobic
conditions initiates critical EBPR metabolic responses, including storing/cycling internally stored
carbon (ISC - polyhydroxyalkanoates (PHA) and glycogen). However, engineering design guidance
for the anaerobic zone remains generic at best with most being rules of thumb that do not explicitly
incorporate influent wastewater characteristics such as volatile fatty acids (VFAs) concentration or
the carbon fraction/form [i.e., guidance principally centers on minimum hydraulic or solids



residence time]. VFAs play a pivotal role in EBPR where anaerobically phosphorus accumulating
organisms uptake and store VFAs as PHA, which kickstarts the EBPR process. The fraction or form
of carbon is also important. Some waste streams have little to no VFAs, increasing EBPR instability;
to supplement VFAs side stream fermentation is used to convert slowly biodegradable carbon from
primary solids and produce the necessary VFAs. Instead of increasing the treatment plant’s
footprint with fermenters, longer EBPR anaerobic hydraulic retention times could be used to
achieve in-line fermentation of the slowly biodegradable carbon fraction. This could allow more
PHA to be accumulated, which could help stabilize EPBR. Additionally, the PHA could be utilized
aerobically to produce more glycogen that could then be used in a post anoxic environment to
denitrify. Having the culture accumulate carbon anaerobically that can be used post anoxically
would increase efficiency of BNR and reduce or eliminate extracellular carbon addition. To
elucidate these hypotheses, batch testing was conducted using sludge from multiple EBPR
systems. Experimental factors included anaerobic HRT, sludge source, carbon substrate (raw
wastewater, rbCOD rich, and sbCOD rich), and initial ISC concentration. Results from this research
will be presented and discussed, with a focus on batch testing results and the effects of ISC
accumulation, AN HRT, forms of substrate uptake and fermentation, and denitrification on ISC.
Investigations employed molecular-level methods coupled with conventional water chemistry data.

Pump or Treat? Decision-making based on utility values
9/10/2024,11:15 AM - 11:45 AM
Speaker(s): Dana Devin-Clarke, P.E.;Samantha Salvia, P.E.

Municipalities are increasingly looking further than capital costs for making project decisions. They
need to replace aging infrastructure while also safely and reliably providing services in full
regulatory compliance, protecting and enhancing the environment, improving climate and seismic
resiliency, providing equitable community benefits and maintaining safe operations and
maintenance (O&M) conditions for staff.

Portland’s Bureau of Environmental Services (BES) is implementing a new integrated planning
process intended to develop long-term solutions that create environmental, community, and
system benefits.

BES has identified developing a long-term solution for the Inverness System as one of its highest
priorities. The major components of the Inverness System, a 22 MGD pump station and
approximately 9 miles of 36” force main, are nearing the end of their useful life and are at risk of
failure. The Inverness system serves some of the City’s most vulnerable population and is adjacent
to the environmentally sensitive Columbia Slough. The 11,000-acre service area represents 12% of
the City of Portland and is the 3rd largest of all non-CSO pump stations operated by BES. Portions
of the Inverness system are also in a highly vulnerable location with respect to seismic effects. This
new planning approach was applied to evaluate long-term solutions for replacing the Inverness
System.

In this presentation, we’ll share the planning process that BES is utilizing. We’ll describe how
workshops with multi-departmental teams established levels of service, initial concepts for
alternatives, and decision criteria. We’ll share challenges in advancing planning decisionsin a
large, consensus-driven organization.



The planning approach utilized a multiple criteria decision analysis (MCDA) method that merges
quantitative and qualitative criteria into a weighting and ranking system that is repeatable and
transparent. This approach helped minimize schedule impacts and avoid difficulties in monetizing
all decision-making criteria (e.g. equity, resilience, environmental health). Representatives from
O&M, Engineering, Planning, and Regulatory worked together to evaluate the alternatives. The
MCDA method helped advance discussions among these groups that had initial preferences
around alternatives by focusing on tradeoffs and meaningful differences among options. Results of
this planning analysis are enabling BES to make an informed decisions across workgroups based
on BES goals.

Tetrad Discovery by Microscopic Analysis at the RPWREF, City of Spokane, Washington
9/10/2024,11:15 AM - 11:45 AM
Speaker(s): Joni Meyer

The Riverside Park Water Reclamation Facility, “RPWRF” in Spokane, Washington began full time
next-level treatment via its newly built microfiltration membrane facility in February 2022. Aftera
series of weather events in late December 2022 through early January 2023, observations were
made by plant personnel that something happening in the system was affecting the appearance of
the clarifiers and causing atypically high laboratory results. Clarifiers appeared green, opaque, and
filmy while composite samples from middle steps of the treatment process displayed high results
in settability, total suspended solids, biochemical oxygen demand, phosphorus, and most
noticeably nitrite, suggesting that stress to the system was impacting nitrification and other
removal efficiencies. Investigations began to determine the potential cause(s) of these issues and
to ensure continuing compliance with RPWRF’s NPDES permit. Bright-field microscopic
examination was performed on numerous samples from different points in the treatment process
over a three-week period, revealing a preponderance of grid-like structures in many of the samples.
Through combined efforts of experimentation, investigation, research, and outreach to other
members of the local wastewater community, the grid-like structures were determined to be
tetrads, a subgroup of cyanobacteria. Prior to microfiltration, RPWRF was not able to remove
tetrads during the treatment process. RPWRF discovered not only that the membrane filter was
able to trap them, but also that the routine rinsing of the membrane filter was unintentionally
refeeding them back into the system via the backwash return, “BWR”. A combination of factors,
including the tetrad-laden BWR feeding into headworks, high MCRT, and weather events around
that time created an environment for tetrads to flourish throughout the system while
simultaneously stressing the microorganisms essential to treatment and encouraging the growth of
filamentous bacteria. With this discovery, RPWRF was able to conclude that the problem was
internal to the system and began adding bleach to the BWR tank and secondary clarifiers to restore
balance by addressing the abundance of tetrads. Microscopic evaluation was essential in
determining the source, spread, and behavior of the tetrads so that measures could be taken to
monitor and address the emergence and proliferation of tetrads going forward.

The Great Bug Migration: Keeping Them Happy and Healthy from Washington DC to a new
Digester Home in Dallas - Thermal Hydrolysis Anaerobic Digester Seeding



9/10/2024,11:15 AM - 11:45 AM
Speaker(s): Esther Nadarajan, PE

The Trinity River Authority (TRA) undertook construction on a major solids management upgrade to
the Central Regional Wastewater System (CRWS) in Dallas, TX in 2017. The first phase of the Project
culminated in the seeding and commissioning and startup (C&SU) of three new 2.7 million gallon
(MG) anaerobic digesters, thermal hydrolysis process (THP), pre-dewatering centrifuges, and other
ancillary systems. This presentation will focus on the specifics of commissioning the digesters,
specifically the hauling of 961yd3 hydrolyzed dewatered cake from Blue Plains Advanced
Wastewater Treatment Plant (AWTP) in Washington DC that was trucked to Dallas and re-hydrated
to seed the first digester over the course of our 10-day seeding activity.

These 3 new digesters are the largest digesters in the country to be seeded by re-hydrating
anaerobically digested hydrolyzed cake instead of converting conventional anaerobically digested
sludge from another facility. As the Contractor and Commissioning Manager, MWH planned and
executed an entire temporary facility to offload the cake, re-hydrate it, heat it, add alkalinity, sample
the slurry, and then pump it into the Digester. This facility included temporary concrete pads, frack
tanks, pumps, piping, valving, and heating to maintain schedule and the viability of the microbial
population during the entire activity.

This presentation will outline the planning and preparation steps that were critical to the seeding
success as well outlining the process and implementation of the plans. It will review the means and
methods, and review critical lessons learned throughout the process.

Unveiling the Science of Polymer Activation: Best Practices for Performance
9/10/2024,11:15 AM - 11:45 AM
Speaker(s): Haley Goddard

The optimization of polymer use in water and wastewater treatment processes remains a
challenge, leading to high recurring expenses and sub-optimal process performance. This
presentation emphasizes the critical role of polymer activation and its direct impact on process
efficiency. By selecting suitable polymer and employing appropriate mixing technologies, polymer
activation can reduce polymer usage and enhance the downstream separation process, resulting in
improved overall performance and substantial annual cost savings.

Idaho Recycled Water Panel
9/10/2024,01:30 PM - 02:30 PM
Speaker(s): Royce Davis; Joe Payne; Tom Points

Idaho remains one of the fastest growing states in the United States with 78 percent of the
population growth attributed to migration. The influx of people in recent years has given growth to
community development and urban sprawl within Idaho’s communities. The expansion of these
Idahoan communities has created the need for additional water supplies to meet demand.
Additionally, community expansion has caused existing wastewater treatment plants to reevaluate



discharge options for their treated water due to permit limits. In view of these two factors coupled
with an increasing drive towards sustainability, [dahoans are increasingly turning to reclaimed
water as a means of solving these growth and permit related issues. This Idaho Panel discussion
will focus on unique drivers relevant to the Gem State and how water reuse strategies are being
implemented now to solve both current and future challenges.

Coatings, Concrete, & Sludge. A Digester Renewal Story
9/10/2024,01:30 PM - 02:00 PM
Speaker(s): Frederick Tack, PE, BC.WRE, ENV SP

The renewal of wastewater treatment infrastructure is an ongoing investment, with continual
planning effort across the industry. Each wastewater treatment plant and unit process is unique,
and requires a specific and holistic approach with the efforts to renew, and optimize.

Sludge digestion structures and processes may be some of the most demanding portions of
infrastructure, having anaerobic conditions, a variety of pumping, mixing, and mechanical
equipment, generates highly corrosive atmospheres and inherently potentially explosive
conditions.

These facilities require unique approached to concrete restoration, protective coatings, improved
operational and maintenance conditions, safety improvements, and process improvements, in
addition to the implementation of sustainable initiatives, such as renewal natural gas capture and
use, energy reduction, co-digestion, and the need for redundancy.

This presentation will provide real world insights relating to digester renewal and rehabilitation of